



令和1年12月27日

## 分析試験結果報告書

御中

ベストン株式会社

東京都荒川区西日暮里5-2-19

TEL 03-5615-3165 FAX 03-5615-3166



試料番号	CG03855・03856
試験年月	2019年12月
品名	ベストン

分析項目	規格値	分析値	
Ig.loss	6 % 未満	4.76	%
SiO <sub>2</sub>	70 % 以上	71.0	%
Al <sub>2</sub> O <sub>3</sub>	15 % 未満	11.40	%
Fe <sub>2</sub> O <sub>3</sub>	5 % 未満	3.94	%
CaO	5 % 未満	1.50	%
MgO	5 % 未満	2.33	%
R <sub>2</sub> O	1.5 % 未満	0.663	%
NaCl	0.05 % 未満	0.002	%
Na <sub>2</sub> O		0.110	%
K <sub>2</sub> O		0.84	%
Cl <sup>-</sup>		0.0012	%
密度	2.64 ± 0.2	2.66	g/cm <sup>3</sup>

※注 R<sub>2</sub>O=Na<sub>2</sub>O + 0.658 × K<sub>2</sub>O (%)

Cl<sup>-</sup> = NaCl × 0.607 (%)

分析試験実施機関

JFEテクノリサーチ株式会社

ソリューション本部(千葉) 本部長 藤本 京子  
〒260-0835 千葉市中央区川崎町1番地(JFE千葉構内)  
TEL 043-262-2313 FAX 043-262-2199